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בעלון לצרכן
	פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	מתי אין להשתמש בתכשיר
	
	שימוש בתרופה זו במשך שלושת חודשי ההיריון האחרונים עד ללידה  עלול להשפיע על מצבו הכללי של תינוקך: קשיי נשימה, עור כחלחל, התקפים, שינויים בחום הגוף, קשיי האכלה, הקאות, רמת סוכר נמוכה בדם, שרירים נוקשים או רפויים, רפלקסים מוגברים, רעד, קופצנות, רגיזות, ישנוניות, בכי בלתי פוסק, קשיים בשינה. יש לפנות לרופא באופן מיידי אם תינוקך מראה סימנים אלו.

יש לוודא כי הרופא או המיילדת יודעים כי את נוטלת ציפרמיל. דווח על הגדלת הסיכון ליתר לחץ דם ריאתי בילוד (PPHN), הגורם לנשימות מהירות ולעור כחלחל של התינוק. סימנים אלו מופיעים בדרך כלל ב24 השעות הראשונות לאחר הלידה. יש לפנות לרופא באופן מיידי אם תינוקך מראה סימנים אלו.
אין להשתמש בתרופה בעת נטילת פימוזיד.
יש להמתין יום אחד לאחר הפסקת נטילת ציפרמיל לפני תחילת טיפול במוקלובמיד.

	אין להשתמש בתרופה מבלי להיוועץ ברופא לפני התחלת הטיפול:


	
	אם הינך סובל מאפיזודות של מניה או התקף פאניקה.
אם הינך סובל/ת או סבלת בעבר מרמת נתרן נמוכה בדם.

אם הינך מטופל בנזע חשמלי (ECT).


	אזהרות
	
	סיכון אובדני הקשור בהפרעות פסיכיאטריות: אם אתה חווה מחשבות אובדניות או ניסיונות לפגוע בעצמך, פנה באופן מיידי לרופא המטפל או גש לבית החולים.

	תגובות בין תרופתיות

	
	מעכבי מונואמין אוקסידאז (MAOI) לא סלקטיביים (כגון: פנלזין, איפרוניאזיד, איזוקרבוקסזיד, ניאלמיד, טרנילציפרומין), - אם נטלת אחת מתרופות אלו, יש להמתין 14 ימים לפני תחילת טיפול בציפרמיל, וכן יש להמתין 7 ימים לאחר הפסקת טיפול בציפרמיל לפני תחילת טיפול בתרופות אלו; מעכבי מונואמין אוקסידאז (MAOI) סלקטיביים (כגון מוקלובמיד); האנטיביוטיקה לינזוליד; מעכבי מונואמין אוקסידאז B (MAOB) בלתי הפיכים (כגון סלג'ילין- אין ליטול במינון מעל 10 מ"ג ליום); תרופות נגד דיכאון (אימיפרמין ודזיפרמין); סימטידין במינון גבוה; מפלוקין (לטיפול במלריה), בופרופיון (לדיכאון), וטרמדול (לכאבים עזים) –תרופות העלולות להוריד את הסף להופעת פרכוסים;

	תופעות לוואי 
	
	ישנוניות, קשיי שינה,
תופעות שכיחות (יותר מ 1:10 ופחות מ 1:100): תיאבון מופחת, אי שקט, דחף מיני מופחת, חרדה, עצבנות, בלבול, חלומות לא רגילים, רעד, דקירות או קהות תחושה בקצות האצבעות, צלצול באוזניים (טיניטוס), פיהוק, שלשול, הקאות, עצירות, גרד, כאבי שרירים ופרקים, בעיות בזקפה ובשפיכת זרע, קושי בהגעה לאורגזמה (נשים), עייפות, חום , דקירות בעור, משקל מופחת.תופעות לא שכיחות (יותר מ 1:1000 ופחות מ 1:100): דימום עורי (חבלות), תיאבון מוגבר, תוקפנות, דפרסונליזציה, הזיות, מאניה, עילפון, אישונים מוגדלים, קצב לב מהיר או איטי, פריחה, נשירת שיער, רגישות לאור, קשיים בהטלת שתן, דימום וגינלי, התנפחות הגפיים, עליה במשקל.

תופעות נדירות (יותר מ 1:10000 ופחות מ 1:1000): פרכוסים, תנועות לא רצוניות, הפרעה בטעם, דימום, צהבת.
תופעות ששכיחותן אינה ידועה: מחשבות אובדניות או מחשבות פגיעה עצמית, ירידה בטסיות הדם, חבלות, רגישות יתר (פריחה), תגובות אלרגיות חריפות (הכוללות קשיי נשימה), סחרחורת, עלייה בנפח השתן, רמת אשלגן נמוכה בדם, חולשה, עויתות, קצב לב לא תקין, התקף פאניקה, חריקת שיניים, אי שקט, תנועות שרירים לא רגילות או שרירים נוקשים, אקתיזיה, הפרעות ראייה, לחץ דם נמוך, דימום מהאף, הפרעות דימום הכוללות דימום תת עורי, התנפחות פתאומית של העור או של הרירית, זקפה מכאיבה, הפרשת חלב אם בנשים שאינן מיניקות, בעיה בתפקוד כבד, עליה בשכיחות שברי עצמות, קצב לב לא רגיל.


	תופעות לוואי  המחייבות התייחסות מיוחדת
	
	דימומים לא שכיחים, כולל דימומים במערכת העיכול - יש להפסיק את הטיפול ולפנות לקבלת עזרה רפואית מיידית.
תסמיני מינון יתר: בחילה, הקאות, הזעת יתר, סחרחורת, פירכוסים, אובדן הכרה, קצב לב לא רגיל, ישנוניות, רעד, לחץ דם מופחת, לחץ דם מוגבר,סינדרום סרוטונין, אי שקט, אישונים מורחבים, עור כחלחל, היפרוונטילציה- יש להפנות את החולה לטיפול רפואי מיידי.



	כיצד תוכל/י לסייע להצלחת הטיפול?


	
	הפסקה פתאומית של נטילת התרופה עלולה להוביל לתסמינים הבאים: סחרחורת, תחושת דקירות סיכה, הפרעות שינה (חלומות פעילים, סיוטים, נדודי שינה), תחושת חרדה, כאב ראש, בחילה, הקאות, הזעה, תחושת עצבנות או אי שקט, רעד, תחושת בלבול או דיסאוריינטציה, אי יציבות רגשית, שלשול, הפרעות בראייה, פעימות לב מהירות ומוגברות (פלפיטציות).


בעלון לרופא
	 פרטים על השינוי/ים המבוקש/ים

	טקסט חדש
	טקסט נוכחי
	פרק בעלון



	Children and adolescents (<18 years)
Cipramil should not be used in the treatment of children and adolescents under the age of 18 years, see section 4.4.  
Reduced renal function
 Caution is advised in patients with of severe renal impairment
	Children
Cipramil is not recommended in the treatment of children and adolescents under the age of 18 years, see section 4.4.  
Reduced renal function
No information is available in cases of severe renal impairment.



	4.2 Posology and method of administration



	MAOIs (monoamine oxidase inhibitors)
Citalopram should not be given to patients receiving Monoamine Oxidase Inhibitors (MAOIs) (including selegiline in daily doses exceeding 10 mg/day. Citalopram should not be given for fourteen days after discontinuation of an irreversible MAOI or for the time specified after discontinuation of a reversible MAOI (RIMA) as stated in the prescribing text of the RIMA. MAOIs should not be introduced for seven days after discontinuation of citalopram (see section 4.5
Citalopram is contraindicated in the combination with linezolid unless there are facilities for close observation and monitoring of blood pressure (see section 4.5).

Concomitant treatment with pimozide (see also section 4.5).


	
	4.3 Contra-indications 



	Use in children and adolescents under 18 years of age
Antidepressants  should not be used in the treatment of children and adolescents under age of 18 years.
Diabetes

Treatment with Citalopram should be discontinued immediately and symptomatic treatment initiated.

Haemorrhage

There have been reports of cutaneous bleeding time and/or bleeding abnormalities such as ecchymoses, gynecological hemorrhages gastrointestinal bleedings,
Withdrawal symptoms seen on discontinuation of SSRI treatment
sensory disturbances (including paraesthesia), sleep disturbances (including insomnia and intense dreams), tremor, confusion, sweating, headache, diarrhea, emotional instability, irritability, agitation or anxiety, palpitations, nausea and/or vomiting.

It is recommended that withdrawal of treatment should proceed by tapering off the dosage over a period of several weeks to months.

Psychosis

Treatment of psychotic patients with depressive episodes may increase psychotic symptoms.


QT interval prolongation
Citalopram has been found to cause a dose-dependent prolongation of the QT-interval. Cases of QT interval prolongation and ventricular arrhythmia including torsade de pointes have been reported during the post-marketing period, predominantly in patients of female gender, with hypokalemia, or with pre-existing QT prolongation or other cardiac diseases (see sections 4.3, 4.5, 4.8, 4.9 and 5.1).

Caution is advised in patients with significant bradycardia; or in patients with recent acute myocardial infarction or uncompensated heart failure.

Electrolyte disturbances such as hypokalaemia and hypomagnesaemia increase the risk for malignant arrhythmias and should be corrected before treatment with citalopram is started.

In patients with stable cardiac disease are treated, an ECG review should be considered before treatment is started.

In signs of cardiac arrhythmia occur during treatment with citalopram, the treatment should be withdrawn and an ECG should be performed.


	Use in children and adolescents under 18 years of age
Antidepressants is not recommended in the treatment of children and adolescents under age of 18 years.
It is recommended that withdrawal of treatment should proceed by tapering off the dosage over one to two weeks. 
	4.4 Special warnings and precautions for use 

	Contraindicated combinations
MAO-inhibitors 

The simultaneous use of citalopram and MAO-inhibitors can result in severe undesirable effects, including the serotonin syndrome (see section 4.3).

Cases of serious and sometimes fatal reactions have been reported in patients receiving an SSRI in combination with a monoamine oxidase inhibitor (MAOI), including the irreversible MAOI selegiline, the reversible MAOIs linezolid and moclobemide and in patients who have recently discontinued SSRI and have been started on a MAOI.

Some cases presented with features resembling serotonin syndrome. Symptoms of an active substance interaction with a MAOI include: 

hyperthermia, rigidity, myoclonus, autonomic instability with possible rapid fluctuations of vital signs, mental status changes that include confusion, irritability and extreme agitation progressing to delirium and coma (see section 4.3).

Selegiline (selective MAO‑B inhibitor)
The concomitant use of Citalopram and Selegiline (in doses above 10 mg daily) is not recommended.
Until further information is available, the simultaneous use of citalopram and 5-HT agonists, such as sumatriptan and other triptans, is not recommended (see section 4.4).

Medicinal products lowering the seizure threshold

SSRIs can lower the seizure threshold. Caution is advised when concomitantly using other medicinal products capable of lowering the seizure threshold (e.g. antidepressants [tricyclics, SSRIs], neuroleptics [phenothiazines, thioxanthenes, and butyrophenones]), mefloquin, bupropion and tramadol.

Desipramine, imipramine

In a pharmacokinetic study no effect was demonstrated on either citalopram or imipramine levels, although the level of desipramine, the primary metabolite of imipramine, was increased. When desipramine is combined with citalopram, an increase of the desipramine plasma concentration has been observed. A reduction of the desipramine dose may be needed.

Effects of citalopram on other medicinal products
Caution is recommended when metoprolol and citalopram are co-administered. Dose adjustment may be warranted.
	
	4.5 Interactions with other medicaments and other forms of interaction.

	The following effects may occur in the neonates after maternal SSRIs/SNRI use in later stages of pregnancy: respiratory distress, cyanosis, apnoea, hypoglycaemia,  hypotona, hyperreflexia, jitteriness, irritability, lethargy, constant crying, somnolence, tremor, hypertonia, increased muscle tone, constant crying,  difficulty in sleeping. They may either indicate serotonergic effects or withdrawal syndrome. In a majority of instances the complications begin immediately or soon (<24 hours) after delivery..

Epidemiological data have suggested that the use of SSRIs in pregnancy, particularly in late pregnancy, may increase the risk of persistent pulmonary hypertension in the newborn (PPHN). The observed risk was approximately 5 cases per 1000 pregnancies. In the general population 1 to 2 cases of PPHN per 1000 pregnancies occur.
	
	4.6 Pregnancy and Lactation

	MedDRA SOC

Frequency

Preferred term

Blood and lymphatic disorders

Not Known

Thrombocytopenia
Immune system disorders

Not Known 

Hypersensitivity, anaphylactic reaction
Endocrine disorders

Not Known

Inappropriate ADH secretion
Metabolism and nutrition disorders

Common 

Appetite decreased, weight decreased
Uncommon

Increased appetite, weight increased
Rare 

Hyponatremia
Not Known

Hypokalaemia
Psychiatric disorders

Common

Agitation, libido decreased, anxiety, nervousness, confusional state, abnormal orgasm (female), abnormal dreams
Uncommon

Aggression, depersonalization, hallucination, mania

Not Known 

Panic attack, bruxism, restlessness, suicidal ideation, suicidal behaviour1
Nervous system disorders

Very common 

Somnolence, insomnia 

Common 

Tremor, paraesthesia, dizziness, disturbance in attention
Uncommon 

Syncope
Rare

Convulsion grand mal, dyskinesia, taste disturbance
Not Known 

Convulsions, serotonin syndrome, extrapyramidal disorder, akathisia, movement disorder

Eye disorders

Uncommon

Mydriasis

Not Known 

Visual disturbance

Ear and labyrinth disorders

Common 

Tinnitus

Cardiac disorders

Uncommon 

Bradycardia, tachycardia

Not Known

Electrocardiogram QT prolongation, Ventricular arrhythmia including torsade de pointes
Vascular disorders

Rare

Haemorrhage

Not Known

Orthostatic hypotension

Respiratory thoracic and mediastinal disorders

Common

Yawning

Not Known 

Epistaxis
Gastrointestinal disorders

Very common 

Dry mouth, nausea

Common 

Diarrhoea, vomiting, constipation

Not Known 

Gastrointestinal haemorrhage (including rectal haemorrhage)

Hepatobiliary disorders

Rare 

Hepatitis
Not Known

Liver function test abnormal

Skin and subcutaneous tissue disorders

Very common 

Sweating increased

Common

Pruritus

Uncommon

Urticaria, alopecia, rash, purpura, photosensitivity
Not Known

Ecchymosis, angioedemas
Musculoskeletal, connective tissue and bone disorders

Common 

Myalgia, arthralgia
Renal and urinary disorders

Uncommon

Urinary retention

Reproductive system and breast disorders

Common 

Impotence, ejaculation disorder, ejaculation failure

Uncommon

Female: Menorrhagia
Not Known

Galactorrhoea 

Female: Metrorrhagia
Male: Priapism, galactorrhoea
General disorders and administration site conditions

Common 

Fatigue, pyrexia
Uncommon

Oedema
Rare

Pyrexia
Number of patients: Citalopram / placebo = 1346 / 545

1 Cases of suicidal ideation and suicidal behaviours have been reported during citalopram therapy or early after treatment discontinuation (see section 4.4).

Bone fractures

Epidemiological studies, mainly conducted in patients 50 years of age and older, show an increased risk of bone fractures in patients receiving SSRIs and TCAs. The mechanism leading to this risk is unknown.



	
	4.8 Undesirable effects

	Symptoms
QT Interval prolongation, stiffened expression, episode of grand mal convulsion, sinus tachycardia, occasional nodal rhythm, sweating, nausea, vomiting, tremor, hypotension, cardiac arrest, serotonin syndrome, agitation, bradycardia, dizziness, bundle branch block, QRS prolongation, hypertension, mydriasis, torsades de pointes, stupor, cyanosis, hyperventilation and atrial and ventricular arrhythmia.

ECG monitoring is advisable in case of overdose in patients with congestive heart failure/bradyarrhythmias, in patients using concomitant medications that prolong the QT interval, or in patients with altered metabolism, e.g. liver impairment.

	
	4.9 Overdose
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